AVSPARE.COM
parts catalog

133-7107 STOP GP-STEERING S/N RM51-UP PART OF 329-3298 LINES GP-STEERING NEUTRALIZER 992K WHEEL LOADER




STEERING SYSTEM

LINES GP
 
#M00847450780
 

133-7107: STOP GP-STEERING

133-7107 STOP GP-STEERING
S/N RM51-UP
PART OF 329-3298 LINES GP-STEERING NEUTRALIZER
i01962637 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8X-3467 [2] STUD AS  
2. 231-3518 C [1] BRACKET AS  
3. 8T-3597 M [2] NUT-WELD (M12X1.75-THD)  
4. 329-3356 M [2] NUT (M12X1.75-THD)  
  C   CHANGE FROM PREVIOUS TYPE
  M   METRIC PART
 
#M00847450781
 

268-8180: VALVE & MTG GP-STEERING

268-8180 VALVE & MTG GP-STEERING
S/N RM51-UP
PART OF 326-5164, 483-9042 HYDRAULIC AR
AN ATTACHMENT
i02856855 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 7G-8839 [4] SPACER (13.5X57X6-MM THK)  
2. 7T-8331 [4] MOUNT AS  
3. 116-2886 [1] PLATE AS  
4. 301-4614 Y [1] VALVE GP-STEERING  
5. 8T-4223 [3] WASHER-HARD (13.5X25.5X3-MM THK)  
6. 8T-4910 M [4] BOLT (M12X1.75X60-MM)  
7. 8T-5041 M [3] BOLT (M12X1.75X120-MM)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#M00847450782
 

288-7140: VALVE & MTG GP-STEERING

288-7140 VALVE & MTG GP-STEERING -SECONDARY
S/N RM51-UP
PART OF 329-3315, 483-9043 HYDRAULIC AR
AN ATTACHMENT
i02900652 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 7G-8839 [4] SPACER (13.5X57X6-MM THK)  
2. 7T-8331 [4] MOUNT AS  
3. 116-2886 [1] PLATE AS  
4. 301-4616 Y [1] VALVE GP-STEERING (WITH SECONDARY STEERING)  
5. 8T-4223 [3] WASHER-HARD (13.5X25.5X3-MM THK)  
6. 8T-4910 M [4] BOLT (M12X1.75X60-MM)  
7. 8T-5041 M [3] BOLT (M12X1.75X120-MM)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#M00847450783
 

111-7775: VALVE GP-CHECK

111-7775 VALVE GP-CHECK
S/N RM51-UP
PART OF 133-7104 VALVE GP-CHECK
i01337286 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 176-9369 Y [2] VALVE GP-CHECK (STEERING)  
2. 176-9371 Y [2] VALVE GP-CHECK (STEERING)  
  Y   SEPARATE ILLUSTRATION
 
#M00847450784
 

133-7104: VALVE GP-CHECK

133-7104 VALVE GP-CHECK -STEERING QUAD
S/N RM51-UP
PART OF 329-3298 LINES GP-STEERING NEUTRALIZER
i00503639 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 111-7775 Y [1] VALVE GP-CHECK (STEERING QUAD)  
2. 148-8318 [4] CONNECTOR AS  
    (EACH INCLUDES)
  6V-8634 [1] CONNECTOR  
  6V-8397 [1] SEAL-O-RING  
  3K-0360 [1] SEAL-O-RING  
3. 148-8367 [2] ELBOW AS  
    (EACH INCLUDES)
  6V-9850 [1] ELBOW  
  6V-8397 [1] SEAL-O-RING  
  Y   SEPARATE ILLUSTRATION
 
#M00847450785
 

164-7474: VALVE GP-CHECK

164-7474 VALVE GP-CHECK
S/N RM51-UP
PART OF 329-3300 LINES GP-STEERING, 483-9029 LINES GP-STEERING OIL COOLER
i01593514 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  9T-3096 [1] VALVE GP-CHECK (STEERING)  
   
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
 
#M00847450786
 

176-9369: VALVE GP-CHECK

176-9369 VALVE GP-CHECK -STEERING
S/N RM51-UP
PART OF 111-7775 VALVE GP-CHECK
i01337304 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 3K-0360 [1] SEAL-O-RING  
2. 161-6154 [1] SEAL-O-RING  
3. 6E-0381 [1] RING-BACKUP  
 
#M00847450787
 

176-9371: VALVE GP-CHECK

176-9371 VALVE GP-CHECK -STEERING
S/N RM51-UP
PART OF 111-7775 VALVE GP-CHECK
i01337295 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 3K-0360 [1] SEAL-O-RING  
2. 161-6154 [1] SEAL-O-RING  
3. 6E-0381 [1] RING-BACKUP  
 
#M00847450788
 

281-0799: VALVE GP-PUMP CONTROL

281-0799 VALVE GP-PUMP CONTROL -PRESSURE COMPENSATOR
S/N RM51-UP
PART OF 6E-1024 VALVE GP-PUMP CONTROL
i02478775 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 6V-3922 [1] SEAL-O-RING  
2. 117-5899 [1] PLUG  
3. 204-1455 M [1] NUT-SEALING (M8X1-THD)  
4. 117-7524 [1] SETSCREW  
5. 6E-3861 [2] RETAINER-SPRING  
6. 179-6922 [1] SPRING  
  M   METRIC PART
 
#M00847450789
 

6E-1024: VALVE GP-PUMP CONTROL

6E-1024 VALVE GP-PUMP CONTROL -PRESSURE, FLOW COMPENSATOR
S/N RM51-UP
PART OF 420-1753 PUMP GP-PISTON
i02478752 M0084745
  For full view, you need register

Parts for your 992K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 3E-8025 M [5] BOLT-SOCKET HEAD (M8X1.25X50-MM)  
2. 5P-5874 [3] SEAL-O-RING  
3. 6E-5412 [1] SEAL-O-RING  
4. 120-4394 [5] PLUG-BREAK OFF  
5. 6E-3850 Y [1] VALVE GP-PUMP CONTROL (FLOW COMPENSATOR)(STEERING)  
6. 281-0799 CY [1] VALVE GP-PUMP CONTROL (PRESSURE COMPENSATOR)(STEERING)  
  C   CHANGE FROM PREVIOUS TYPE
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION

Information:

Caterpillar Parts SIS Catalog 992K :

Truck sale:

On Request 
Caterpillar 992K, Construction
- Wheel Loaders
CATERPILLAR FINANCIAL SERVICES CORPORATION
849,900 
Caterpillar 992K, Construction
- Wheel Loaders
CATERPILLAR FINANCIAL SERVICES CORPORATION
750,000 
Caterpillar 992K, Construction
- Wheel Loaders
WHAYNE SUPPLY COMPANY
1,811,791 
Caterpillar 992K, Construction
- Wheel Loaders
EMPIRE MACHINERY
 
CATERPILLAR 992K 2012
- WHEEL LOADERS/INTEGRATED TOOLCARRIERS
TOROMONT
For All your Used Equipment Needs - in Ontario, Manitoba, Newfoundlan
Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.